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DISCLAIMER 2

These guidelines are designed to be a resource document for use by Medical Direction Authorities, as
defined by A.R.S. § 36-2205, responsible for the administrative, organizational and on-line medical direction
of pre-hospital Emergency Medical Care Technicians (EMCTs). It is specifically recognized that documented
regional or local variations from the guidelines contained within are not only acceptable, but also
appropriate, depending on the individual circumstances of the involved areas and organizations.

By Statute and Rule, all advanced life support pre-hospital EMCTs shall have administrative and on-line
medical direction. These guidelines are not meant to act as a substitute, proxy or alternative to that medical
direction. Any conflict between these guidelines and the EMCT’s medical direction shall default to the
Administrative or on-line medical direction.

These guidelines are deemed by the Bureau of EMS and Trauma System to be within the acceptable
standard of medical care. It is specifically recognized that there are acceptable documented regional or
local variations from these procedures and protocols, which may also satisfy the standard of care. This
manual does NOT define, limit, expand, or otherwise purport to establish the legal standard of care.

Version history: Updated and approved by MDC 05-18-2023, 84 slides. Added a slide for Alternative
Destinations, Behavioral Health Pt Mgmt: Adult 18-59; approved by MDC 09-21-2023.




HOW TO USE THESE GUIDELINES

These guidelines have been adapted from the National Association of State EMS Officials (NASEMSO) Model
EMS Clinical Guidelines published online in March 2022. These algorithms include specific recommendations
for evaluation and treatment.

Inclusion and exclusion patient criteria are listed under the title of each guideline. The recommendations
within each guideline are listed in order by provider level scope of practice. It is assumed that more advanced
levels of EMCT will perform all recommended evaluations and treatments included in the preceding level of
care.

STR stands for Special Training Required. “STR skill” means “Specialty Training Requirement skill,” defined as a
medical treatment, procedure, or technique or administration of a medication for which an EMCT needs
specific training per R9-25-502. This includes oversight by administrative and online medical direction.

The guidelines include specific pediatric recommendations, highlighted by the EMS for Children bear logo,
where specific pediatric recommendations differ from those for adults. It is assumed that children will

receive the evaluation and care recommended for all patients, unless specific pediatric R
recommendations are included in the algorithm. ‘/}
A pediatric patient is defined as age less than 15 years. Age 15 and above is considered an adult patient in
regard to treatment guidelines.

The guidelines include specific energy/shock recommendations for cardioversion and defibrillation ;7
highlighted by the lighting bolt symbol.

The Universal Care treatment guideline should be applied to all patient encounters, and encompasses both
adult and pediatric patients. All initial patient care is included in this guideline to reduce the need for extensive
reiteration of basic assessment and other considerations in every guideline.

Online medical direction may be utilized at any time during the patient encounter per local protocols.

The appendix contains additional reference material applicable to these guidelines, such as neurologic
assessment tools.

The NASEMSO model guidelines include additional information that medical direction authorities may find
helpful for education, training, and quality improvement activities, including patient safety considerations,

educational pearls, performance measures, and literature references: nasemso.org.
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Universal Care: Adult & Pediatric (2 pages)

T0C
These general recommendations apply to all patient encounters. Patient care goals are to facilitate appropriate initial
assessment and manage treatment of any EMS patient.
EMT

* Assess scene safety. * |tis preferable for minors to have a parent or legal
* Use appropriate personal protective equipment (PPE). guardian who can provide consent for treatment on
* Determine number of patients. behalf of the child; however, EMS providers may
* Determine need for MCl triage and additional resources. provide emergency treatment when a parent is not
* Determine mechanism of injury. available to provide consent. )
* Determine SMR needs. * Use commercially available tool (=P

for weight estimate. ¥

Primary Survey (Airway, Breathing, Circulation, Disability, Exposure)
* Open airway as indicated.
— Consider position, suction, and use of airway adjuncts as indicated.
* Administer oxygen as appropriate.
* Assess circulatory status.
— Control any major external bleeding & Initiate chest compressions as indicated.
* Evaluate patient responsiveness: AVPU (alert, verbal, pain, unresponsive)/GCS (Glasgow Coma Scale).
* Evaluate gross motor and sensory function in all extremities.
* Expose patient as appropriate to the chief complaint.
Secondary Survey
* Acquire baseline vital signs.
* Acquire blood glucose level as indicated.
* OPQRST history.
* SAMPLE history.
* Check temperature as indicated. Treat environmental hyperthermia/hypothermia.
Ongoing Reassessment
* Proceed to the appropriate guideline as indicated.
* Determine need for transport, resources available, and location of most appropriate destination. Transport as indicated.
* Reassess chief complaint, assessment findings, and response to treatment.
* Assess vital signs at least every 5 minutes for unstable patients; every 15 minutes for stable.
* Obtain waveform capnography (ETCO2) and SPO2 as indicated. (ETCO2is STR for EMT)
* |V access and initiate IV fluids as indicated. (STR for EMT)
* Acquire and transmit 12 lead ECG as indicated.

AEMT

* Consider appropriate airway management adjuncts. * Use commercially available tool for medication
* ETCO2 monitoring should be performed after placement of any dosing and equipment size selection.

supraglottic or advanced airway.
* |0 access as indicated.

\‘;: = >
S8

EMT-I/Paramedic

* Consider appropriate airway management adjuncts. Escalate as indicated.

* 12 lead ECG should be performed early in patients with potential cardiac complaints (goal within 5 minutes of patient
contact).

* In patients with cardiac or respiratory complaints, perform continuous cardiac monitoring.




Pediatric Assessment

Work of
Breathing

Abnormal Sounds
Abnormal Position

Appearance

Abnormal Tone
WV Interactiveness
\J Consolability
Abnormal Look/Gaze
Abnormal Speech/Cry

Retractions
Flaring
Apnea/Gasping

Circulation to Skin

Pallcr
Mottling
Cyanosis



Functional Needs: Adult & Pediatric 8
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Includes: Patients with physical, sensory, mental health, and cognitive and/or intellectual disabilities affecting their ability
to function independently without assistance.

EMT

» Identify the functional need by means of information from the patient, the patient’s guardian, caretaker, bystanders,
medic alert bracelets or documents, or the patient’s adjunct assistance devices.

» The physical examination should not be intentionally cut short, although the manner in which the exam is performed
may need to be modified to accommodate the specific needs of the patient.

» Medical care should not intentionally be reduced or abbreviated during the triage, treatment and transport of patients
with functional needs, although the manner in which the care is provided may need to be modified to accommodate the
specific needs of the patient.

» For patients with communication barriers (language or sensory), it may be desirable to obtain secondary
confirmation of pertinent data (e.g. allergies) from the patient’s family, interpreters, or written or electronic medical
records.

» The family members, guardians, or caretakers can be an excellent source of information and they can have a calming
influence on some of these patients.

» Transport patients with all assistance adjuncts, items of comfort, and service animals if feasible.




Informed Consent/Non-treatment/ Non-transport/Refusal:
Adult & Pediatric

TO0C

If an individual (or the parent or legal guardian of the individual) declines or refuses secondary care and/or
ambulance transport to a hospital after EMS providers have been called to the scene, EMCTs should
determine the decision maker’s capacity to make medical decisions.

Decision-Making Capacity

An individual who is alert, oriented, and has the ability to understand the circumstances surrounding their
iliness or injury, as well as the possible risks associated with declining treatment and/or transport, typically is
considered to have decision-making capacity. Decision-making capacity should be demonstrated and
documented as defined by the presence of all 4 criteria. The patient must be able to:

* Receive and comprehend information needed to make a decision,

* Process and deliberate a decision and its potential consequences,

* Make and articulate a decision that is consistent over time,

 Justify that decision with logic that fits the individual’s own value system.

The individual’s judgement must not be impaired by illness, injury, or clinically apparent drug/alcohol
intoxication. GCS score must be normal (15).

Individuals who have attempted suicide, verbalized suicidal intent, or who otherwise exhibit indicators that
lead EMS providers to reasonably suspect suicidal intent may not decline transport to a receiving facility. In

addition, patients with court order for psychiatric care may not refuse care.

All patients who request transport to the hospital will be transported.

EMT

* Make all reasonable efforts to avoid putting * Itis preferable to have a parent/guardian
yourself in danger. consent to treatment on behalf of a minor.

* Obtain a complete set of vital signs. However, EMCTs may provide emergency care

* Complete an initial assessment with when a parent/guardian is not available to
particular attention to neurologic and mental consent.
status. * Parent/guardian can decline care on behalf

* Perform appropriate medical care with of a minor unless abuse or neglect is
the consent of the individual. suspected or in situations where treatment
and transport are necessary to prevent 'N/
death, disability, or serious harm. Notify ““}’
law enforcement as necessary to facilitate '
transport to the hospital.

* Emancipated minors must provide
state-issued emancipated identification card.

* Individuals must be advised of the risks and consequences resulting from refusal of medical care.

* Assess the individual’s understanding of the medical emergency: the possible medical problems, the
proposed medical care, the benefits of medical care and risks of refusal.

* Contact online medical direction based on local protocol.

* EMCT must document patient encounter.
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Svncope and Presyncope: Adult & Pediatric

Includes: Patients presenting with both abrupt loss of consciousness and loss of postural tone. Presyncope or
prodromal symptoms may be described as “nearly blacking out” or “nearly fainting” and should be considered
to have the same or similar risk for significant illness as any patient who has lost consciousness.

Excludes:

* Patients with trauma, refer to Traumatic Brain Injury (EPIC-TBI) and General Trauma Management.

* Patients with ongoing mental status changes or coma should be treated per the Altered Mental Status.
* Evidence of other alternate etiology. Refer to appropriate guideline: Seizures, Stroke, Hypoglycemia.

EMT

 Initiate Universal Care.

» Acquire blood glucose level. Refer to Hypoglycemia as indicated.
* |V access and initiate IV fluids as indicated. (STR for EMT)

* Acquire and transmit 12 lead ECG as indicated.

AEMT
* 10 access as indicated. * If symptoms of poor perfusion, give 20 mL/kg
* If symptoms of poor perfusion, give 500 mL IO IV/10 fluid bolus, repeat as needed. Titrate to age
fluid bolus, and repeat as necessary. Max 30 appropriate SBP (Abnormal Vital Signs) using
ml/kg. Titrate to maintain MAP > 65 or SBP > 90. push-pull method. e
* Refer to Shock as needed. * Refer to Shock as needed. ,;x”(

EMT-I/Paramedic

* Place on cardiac monitor. Treat arrhythmias if present:

— Bradycardia.
— Tachycardia with a Pulse.
— Cardiac Arrest (VF/VT/Asystole/PEA): Adult & Pediatric.

* Perform 12 lead ECG. Transmit when possible.




Chest Pain/Acute Coronary Syndrome/ST-segment T0C
Elevation Mvocardial Infarction (STEMI): Adult

Includes: Chest pain or discomfort in other areas of the body (e.g. arm, jaw, epigastrium) of potential cardiac
origin, shortness of breath, associated or unexplained sweating, nausea, vomiting, or dizziness. Also includes
chest pain associated with sympathomimetic use (e.g. cocaine, amphetamines). Atypical or unusual symptoms
are more common in women, the elderly and diabetic patients. Patients may also present with CHF, syncope,
and/or shock.

EMT

* Initiate Universal Care.

* Immediately address Cardiac Arrest, symptomatic Tachycardia, or symptomatic Bradycardia

* If short of breath, hypoxic, or with obvious signs of heart failure, administer oxygen and titrate to SPO2 of 2
94%.

* Administer Aspirin 325 mg PO or 325 mg chewed.

* Acquire and transmit 12 lead ECG as indicated (goal within 5 minutes of patient contact).

AEMT

* Administer Nitroglycerin 0.4 mg SL tablets or 1 full spray if SBP > 100 mmHg.

— May repeat every 3-5 minutes, until pain resolves and as blood pressure allows.
CAUTION: Do not give nitroglycerin to any patient within 48 hours of taking a PDE5-inhibitor medication (e.g.,
sildenafil, tadalafil, epoprostenol, treprostenil) for erectile dysfunction or pulmonary hypertension.

EMT-I/Paramedic

o For STEMI chest pain unresponsive to nitroglycerin:

— Fentanyl 0.5 mcg/kg/dose IN/IV/10, max total dose 200 mcg.

— Morphine 0.05 mg/kg/dose IV, max of single dose of 3 mg. May repeat in 10 minutes to a total max of
10 mg if pain unresolved, if blood pressure allows. Morphine should be used with caution in unstable
angina/non-STEMI due to an association with increased mortality.

* Location of infarct does not preclude use of nitroglycerin, however, continuously monitor hemodynamic
status and be prepared to resuscitate if hypotension occurs.

* Transport patient to Cardiac Receiving or Referral Center per local protocol.

* Notify receiving facility immediately for STEMI.

* Transmit 12 lead ECG to receiving facility if possible.

* Performance of serial ECGs is recommended if not diagnostic or there is a change in patient condition.
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Bradycardia: Adult & Pediatric

12

Toc
Includes: Heart rate < 60 with either symptoms (altered mental status, chest pain, congestive heart failure,
seizure, syncope, shock, pallor, diaphoresis) or evidence of hemodynamic instability.
EMT
* Initiate_Universal Care. * For age < 6 months and heart rate <60 and
signs of poor perfusion, initiate chest .
compressions and refer to Cardiac Arrest 1&;
(VE/VT/Asystole/PEA). )
AEMT

EMT-1/Paramedic

* Apply cardiac monitor.
* Perform 12 lead ECG.

* In cases of impending hemodynamic collapse (shock), proceed directly to transcutaneous pacing.

4

* If bradycardia and symptoms of hemodynamic

instability continue, consider the following:

— Epinephrine:
* Push dose 10-20 mcg boluses (1-2 mL)
every 2 minutes
(or)
* Drip 0.02 - 0.2 mcg/kg/min.

— Titrate to maintain MAP > 65 or SBP > 90

— Atropine Sulfate: 1 mg IV/IO every 3-5 min,
max total dose 3 mg.

If bradycardia and symptoms or hemodynamic

instability continue, consider the following:

— Epinephrine: 0.1 mg/mL: 0.01 mg/kg (0.1
mL/kg) IV/IO every 3 to 5 minutes.

— Atropine Sulfate: 0.02 mg/kg IV/10 (min
dose 0.1 mg), max initial dose 0.5 mg, max
total dose 3 mg.

Push dose epinephrine preparation: mix 1 mL of 0.1 mg/mL epinephrine with 9 mL of NS. This results in 10

mcg/mL concentration.

* If bradycardia and symptoms of hemodynamic instability continue, consider transcutaneous pacing.
* If pacing is performed, consider pharmacological management or pain control per Management of Acute

Pain.

* Use ETCO?2 if available for all patients receiving pharmacological management.

* Pharmacological management (if age > 60
consider reducing dose by half):

— Midazolam: 1 mg IV slowly every 2-3 minutes,

max dose 5 mg.

— Lorazepam: 1 mg IV every 5-10 minutes, max

dose 4 mg.
¢ Refer to Management of Acute Pain.

Pharmacological management:

— Midazolam: 0.1 mg/kg IV slowly, every 2-3
minutes, max dose 5 mg.

— Lorazepam: 0.1 mg/kg IV every 10 minutes,
max dose 4 mg.

Refer to Management of Acute Pain.




Implantable Ventricular Assist Devices (VAD, LVAD): Adult &
Pediatric

13
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Includes: Patients that have had an implantable ventricular assist device (VAD), including a left ventricular
assist device (LVAD), right ventricular assist device (RVAD), or biventricular assist device (BiVAD).
Excludes: Total artificial heart (TAH) patients, refer to Total Artificial Heart (TAH).

EMT

* Initiate Universal Care.
* BP measurement will require manual cuff and doppler to obtain mean arterial pressure (MAP), assess
patient for signs of hypoperfusion, pallor, altered LOC.
* Pulse is variable and not clinically significant in VAD patients.
* Pulse oximetry can be unreliable — look for physical signs and symptoms.
* Contact the patient’s VAD program on-call coordinator using the phone number on the device;
follow coordinator’s guidance.
— Banner University Phoenix VAD ----- 602-819-7910
— Banner University Tucson VAD ------ 520-694-6000
— Dignity St. Joseph’s VAD--------------- 602-406-8000
— Mayo VAD 480-342-2999
— Phoenix Children’s Hospital VAD----- 602-933-8800
* Decision to perform CPR should be made in consultation with patient’s VAD-trained companion and
VAD coordinator. CPR may be initiated only where:
— Confirmation that the pump has stopped and troubleshooting efforts have failed, and
— Patient is unresponsive and has no detectable signs of life.
* Patient’s travel bag with backup controller and spare batteries should ALWAYS accompany them.

* Assess for alarms.

* Assess for possible pump malfunction — mechanical hum should be present on auscultation.

* Assess for signs of hypoperfusion including pallor, diaphoresis, altered mental status.

* Contact the patient’s VAD-trained companion, if available.

* Check all connections to the system controller; change batteries and/or controller as indicated.

* Follow appropriate cardiovascular condition-specific guideline(s) as indicated.

* If patient is experiencing VAD-related complications or cardiovascular problems, transport destination
preference is 1) their VAD program, 2) nearest VAD-trained facility, 3) nearest appropriate facility.

AEMT

e Establish IV/10.

* If patient has a functioning VAD and is hypoperfused (pale, diaphoretic, delayed capillary refill, altered
mental status), administer 30 mL/kg IV/10 fluid bolus, maximum 1 L, over < 15 minutes, using push-pull
method or pressure bag.

* May repeat up to 3 times based on patient’s condition and clinical impression.

* Do not administer nitroglycerin.

EMT-1/Paramedic

* Apply cardiac monitor.

* Acquire 12 lead ECG.

* Patient’s baseline may be arrhythmia. Consult with VAD coordinator prior to administering
antiarrhythmics.
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Total Artificial Heart (TAH): Adult & Pediatric

Includes: Patients that have had a total artificial heart device (TAH). Patients no longer have a native heart.

EMT

* Initiate Universal Care.
* BP measurement may use auto-cuff or manual cuff.
* Patient will have a pulse if the device is working.
» Contact the patient’s TAH/VAD program on-call coordinator using the phone number on the device;
follow coordinator’s guidance.
— Banner University Phoenix TAH/VAD ----- 602-819-7910
— Banner University Tucson TAH/VAD ------ 520-694-6000
— Dignity St. Joseph’s TAH/VAD--------------- 602-406-8000
- Mayo TAH/VAD 480-342-2999
= Phoenix Children’s Hospital TAH/VAD----- 602-933-8800
* Never perform CPR for TAH patients.
* Patient’s travel bag with backup controller and spare batteries should ALWAYS accompany them.

* Assess for alarms.

* Assess for possible pump malfunction — pneumatic thumping sound should be audible.

* Assess for signs of hypoperfusion including pallor, diaphoresis, altered mental status.

* Contact the patient’s TAH-trained companion, if available.

* If patient is experiencing TAH-related complications or cardiovascular problems, transport destination
preference is 1) their TAH program, 2) nearest TAH-trained facility, 3) nearest appropriate facility.

AEMT

e Establish IV/10.

* If patient has a functioning TAH and is hypoperfused (pale, diaphoretic, delayed capillary refill, altered
mental status), administer 30 mL/kg IV/IO fluid bolus, maximum 1 L, over < 15 minutes, using push-pull
method or pressure bag.

* May repeat up to 3 times based on patient’s condition and clinical impression.

* Nitroglycerin may be administered after consultation with TAH coordinator.

EMT-1/Paramedic

* There will be no electrical activity on cardiac monitor/ECG.




Tachycardia with a Pulse: Adult & Pediatric
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T0C

Includes: Elevated heart rate for age, with or without associated symptoms such as palpitations, dyspnea, chest pain,

syncope/near-syncope, hemodynamic compromise, altered mental status,

HR > 100.

or other signs of end organ malperfusion. Adults:

Excludes: Sinus tachycardia. Rate-related symptoms are uncommon when heart rate <150.

EMT

* |Initiate Universal Care. Search for underlying causes (medications, drugs, history of dysrhythmia, CHF, etc.).

* Acquire and transmit ECG.

AEMT

EMT-1/Paramedic
All Unstable tachycardias ;7
* Deliver a synchronized cardioversion.
Consider the following if stable symptomatic tachycardia (if known
WPW syndrome, contact online medical direction):

Stable SVT
* Perform vagal maneuvers.
¢ Adenosine:
- 6 mglV/IO.
— If tachycardia continues, give 12 mg IV.
— Always follow with 10 mL fluid bolus.
e Diltiazem: (Paramedic only)
- 0.25 mg/kg IV/IO.
— Give half of dose slowly over 2 minutes.
— May give remainder of dose in 10 minutes as needed and as
blood pressure allows.
— Patients > 65 years old, max initial dose 10 mg.

Irregular narrow complex tachycardia (A-fib, A-flutter, multifocal
atrial tachycardia), Stable
e Diltiazem: (Paramedic only)

- 0.25 mg/kg IV/I10

— Give half of dose slowly over 2 minutes.

— May give remainder of dose in 10 minutes as needed and as

blood pressure allows.
— Patients > 65 years old, max initial dose 10 mg.

Regular wide complex tachycardia, Stable
* Amiodarone: (Paramedic only)
— 150 mg IV/10 over 10 minutes; may repeat.
¢ Lidocaine:
- 1-1.5 mg/kg IV/IO repeated every 5 minutes, max total dose 3
mg/kg. May repeat at half the original dose.

Irregular wide complex tachycardia, Stable
* Amiodarone: (Paramedic only)
— 150 mg IV over 10 minutes; may repeat.

Torsades (In addition to above)

e Magnesium sulfate: (Paramedic only)
— 1-2 g IV over 15 minutes.

Unstable SVT or unstable wide complex tachycardia

4

* Deliver a synchronized cardioversion 1 J/kg.
* Repeat doses should be 2 J/kg.

Consider the following if stable symptomatic
tachycardia (if known WPW syndrome, contact
online medical direction):

Stable SVT
* Perform vagal maneuvers.
* Adenosine:
= 0.1 mg/kg IV/10, max 6 mg.
— May repeat with 0.2 mg/kg IV/IO, max 12
mg.
— Always follow with 10 mL fluid bolus.

Wide complex tachycardia, stable
* Amiodarone: (Paramedic only)
- 5mg/kg IV/IO over 10 minutes, max 150 mg
over 10 minutes.
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Unstable Tachycardia Signs & Symptoms

Is your patient unstable because of tachycardia?

Most important factor is hemodynamic instability. These include signs of
shock:

L ow Systolic Blood Pressure

*Weak Pulse

* Syncope or postural lightheadedness
*General signs of poor perfusion

Consider
Cardioversion

Note: Flash pulmonary edema from acute heart failure is also considered
unstable.

Rates 100-150 are generally tolerable and often are appropriate compensatory
response (sepsis, hemorrhage, tox, efr).

These patients likely do not need cardioversion.

Withhold
Cardioversion

Use caution with altered LOC alone, since this could be from poor perfusion
(less likely without other signs) or some other medical problem associated with
otherwise stable tachycardia.

Caution

Remember to treat any ongoing hemodynamic shock regardless of if you have
decided to cardiovert.
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Stroke/Transient Ischemic Attack: Adult & Pediatric

Includes: Acute neurologic deficit such as facial droop, localized weakness, gait disturbance, difficulty
speaking or slurred speech, altered mental status that fall within 24 hours of onset or last known well time
eligible for stroke treatment and transport to a stroke center as outlined by local protocol.

Excludes: Patients with potential traumatic brain injury, refer to Traumatic Brain Injury (EPIC-TBI) and
General Trauma Management. If seizure activity present, refer to Seizures.

EMT

* Initiate Universal Care.

* Use a validated Prehospital Stroke Screening
Scales.

* Document patient weight and last known well
time or time of onset.

* Acquire blood glucose level. Refer to
Hypoglycemia as indicated.

* Minimize on-scene time and ensure rapid
transport to Stroke Center as outlined in local
protocol/medical direction.

* Notify receiving facility as soon as possible

including any potential large vessel occlusion, link

to Prehospital Stroke Screening
Scales/FAST/VAN screening tool.

* If altered mental status and SBP > 100, elevate
head of bed to 15-30 degrees.

* Obtain waveform capnography (ETCO2)
and SPO2 as indicated. (ETCO2is STR for
EMT)

* |V access and initiate IV fluids as indicated. (STR
for EMT)

* Acquire and transmit 12 lead ECG as indicated.

Although rare, pediatric patients can have strokes.
Higher risk in sickle cell anemia patients.

Stroke scales are not validated for pediatric
patients.

Per local protocols, call receiving facility or base
hospital to ensure appropriate destination
decision.

Transport to most appropriate facility, per 4.9
local protocols.
Notify receiving facility as soon as possible. *

AEMT

EMT-1/Paramedic
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Be aware of potential clues to abuse/maltreatment from caregivers, the general environment, and the patient’s physical
condition. Recognize any act, or series of acts of commission or omission by a caregiver or person in a position of power over
the patient, that results in harm, potential for harm, or threat of harm to a patient.
EMS's role is to:
* Document concerns.
* Assess and stabilize potentially serious injuries.
« Disclose concerns to the appropriate authorities (hospital and law enforcement or state authorities).
« EMS personnel are mandatory reporters of any suspicion for abuse, maltreatment, neglect, or potential human trafficking or
sex trafficking of a minor per A.R.S. §13-3620.A and A.R.S. §13-3212.
« Notify one of the following applicable entities:
1. Law enforcement.
2. Arizona Department of Child Safety 1-888-SOS-CHILD (1-888-767-2445).
3. Adult Protective Services Central Intake Unit 1-877-SOS-ADULT (1-877-767-2385) Link to their online reporting form:
https://hssazapsprod.wellsky.com/assessments/?WebIntake=1F74FCDA-C6AB-4192-9CEE-F8D20DE98850.
4. Atribal law enforcement or social services agency for any Native American minor who resides on an Indian reservation.
o Leave the investigation to law enforcement.
NOTE: Reporting to hospital personnel does not qualify as having fulfilled the mandatory reporting requirement.

EMT

e Primary survey

— ldentify potentially life-threatening issues.

— Refer to General Trauma Management as needed.

Secondary survey

— Assess physical issues, document any statements made spontaneously by patient. Avoid extensive investigation of the
specifics of abuse.

e Report concerns immediately about caregivers impeding your ability to assess/transport patient or refusing care for the

patient.

Attempt to preserve the evidence, but the overriding concern should be providing emergency care to the patient.

* Scenarios that call for a high index of suspicion for abuse in children include: o
— Brief Resolved Unexplained Event (BRUE) {51
— Any bruising on a patient <4 months, or any bruising on the torso, ears, neck on a p§tieﬁt
< 4 years. (See TEN-4-FACESp below)

When is bruising concerning for abuse in children <4 years of age?
= o If bruising in any of the three components (Regions, Infants, Patterns)
is present without a reasonable explanation, strongly consider evaluating

for child abuse and/or consulting with an expert in child abuse.

Bruising Clinical Decision Rule for Children < 4 Years of Age

— TEN
Torso | Ears | Neck 4 months and younger Patterned bruising

Yo “ WHW%
Angle of Jaw

Cheeks (fleshy part
Eyelids( LEes —_— e Bruises in specific patterns

Subconjunctivae Lot : ‘ like slap, grab or loop marks

REGIONS INFANTS PATTERNS

. Unexplained bruises in these areas most often result from physical assault.
See the Sl g NS TEN-4-FACESp is not to diagnose abuse but to function as a screening tool to improve the @Ann & Robert H. Lurie
recognition of potentially abused children with bruising who require further evaluation. Children’s Hospitol of ChiCGgO’

TEN-4-FACESp was developed and validated by Dr. Mary Clyde Pierce and colleagues. It is published and available for FREE download at luriechildrens.org/ten-4-facesp.


https://www.azleg.gov/ars/13/03620.htm
https://www.azleg.gov/ars/13/03212.htm
https://hssazapsprod.wellsky.com/assessments/?WebIntake=1F74FCDA-C6AB-4192-9CEE-F8D20DE98850
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Adult & Pediatric

Includes: Patients who are exhibiting agitated, violent, or uncooperative behavior or who are a danger to self or others.

Address underlying medical conditions that may result in agitated or violent behavior. This includes but is not limited to:
Traumatic Brain Injury (EPIC-TBI).

Hypoglycemia, hypoxia.
Postictal state, Seizures.

Hyperthermia.
Acute drug intoxication or withdrawal.

EMT

Dispatch law enforcement immediately when necessary to secure and maintain scene safety. Do not attempt to enter

scene before safety is ensured.

Initiate Universal Care.

Acquire blood glucose level as soon as possible.

Attempt verbal reassurance and calm patient.

Engage family members/loved ones to encourage patient cooperation if their presence does not exacerbate the

patient’s agitation.

Consider physical restraints:

Body:

— Sheets can be used in addition to stretcher straps; place around the lower lumbar region, below buttocks, or
around the thighs, knees and legs.

— Do not apply restraints that restrict the patient’s chest wall motion.

Extremities:

— Soft or leather restraints should not require key.

— Restrain all four extremities to stationary frame of stretcher.

Place stretcher in sitting position. Do not prone patient.

If the patient is in police handcuffs, you must have access to the key at all times.

AEMT

EMT-1/Paramedic

* Apply cardiac monitor as soon as possible,
particularly when pharmacological management has
been administered.

* Use ETCO2if available for all patients receiving
pharmacological management.

* Consider pharmacological management based upon
patient’s clinical condition. Use caution as all these
medications can cause respiratory
depression/compromise. Time intervals for repeat
dosing will vary. Refer to specific drug profile.

* Benzodiazepines:

— Midazolam: 5 mg IM/IN/IV/10. Max total dose 20
mg.
(or)
— Lorazepam: 2-4 mg IM or 2 mg IV/IO. Max total
dose 4 mg
(or)

e Ketamine (Paramedic only): Not indicated for postictal
patients with agitation.

— 4 mg/kg IM/IN, max initial dose of 250 mg.
— 2 mg/kg IV/IO, max initial dose 150 mg.

Pharmacological management should be a later
consideration for pediatric patients, call for medical
direction.
Consider pharmacological management based upon
patient’s clinical condition; use caution as all these
medications can cause respiratory
depression/compromise. Time intervals for repeat
dosing will vary; refer to specific drug profile.
Benzodiazepines:
- Midazolam: 0.1-0.15 mg/kg IM or 0.05-0.1 mg/kg
IV/IO or 0.3 mg/kg IN. Max initial dose 5 mg
(or)
— Lorazepam: 0.05 mg/kg IM/IV/10. Max initial dose 2
mg IV/10. Max initial dose 4 mg IM.
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Includes: Patients of all ages with known or potential allergic reaction and/or anaphylaxis.

EMT

* Initiate Universal Care.

* Evaluate for patent airway and presence of oropharyngeal edema.

* Auscultate for wheezing and assess level of respiratory effort.

* Assess adequacy of perfusion.

* Obtain waveform capnography (ETCO2) and SPO2 as indicated. (ETCO2 is STR for EMT)

* |V access and initiate IV fluids as indicated. (STR for EMT)

Determine whether:

* Anaphylaxis:

— severe and acute onset (and) ¢ For peds: Hypotension is minimum SBP = 70
— respiratory compromise (dyspnea, wheeze, stridor, hypoxemia) + 2x (age in years.) Refer to Abnormal Vital
— decreased BP (SBP<90), (or) Signs. 3
— combination of 2 of the following:
= Urticaria = Swollen tongue and lips G
= Vomiting = Abdominal pain
= Syncope * Incontinence
* Non-anaphylactic allergic reaction:
— localized symptoms.
— localized angioedema without airway or Gl symptoms.
— hives alone.

* If signs of anaphylaxis and no auto-injector available, * If signs of anaphylaxis and no auto-injector available,
administer prepared kit Epinephrine: 1 mg/mL, 0.3 mg administer prepared kit Epinephrine: 1 mg/mL (STR for
IM (anterolateral thigh). (STR for EMT) EMT) e

* If signs of anaphylaxis persist, additional IM — If<25kg, 0.15 mg IM (anterolateral thigh). ‘\
epinephrine can be repeated every 5 minutes. — If 225 kg, 0.3 mg IM (anterolateral thigh). N

* If respiratory distress with wheezing, consider » If signs of anaphylaxis persist, additional IM epinephrine
administering Albuterol: 5 mg nebulized. (STR for EMT) can be repeated every 5 minutes.

* If respiratory distress with wheezing, consider
administering Albuterol: 5 mg nebulized. (STR for EMT)

AEMT

* Epinephrine: 1 mg/mL, 0.3 mg IM. May repeat every 5 * Epinephrine: 1 mg/mL, 0.01 mg/kg IM, max dose 0.3 mg.
minutes as indicated. May repeat every 5 minutes as indicated.

« For severe respiratory distress with wheezing or stridor, consider administering Epinephrine: 1 mg/mL, 5 mL nebulized.
« Patients receiving inhaled epinephrine should be transported to definitive care.
o Assess for sign of Shock. Fluid bolus IV/10 as indicated.

EMT-1/Paramedic

* For urticaria, rash, itching, or anaphylaxis, administer: Diphenhydramine: 1 mg/kg IV/IM/PO, max dose of 50 mg (IV
preferred if patient in severe shock).

* If signs of cardiovascular collapse (persistent hypotension with altered mental status, pallor, diaphoresis, or delayed
capillary refill) despite administration of IM epinephrine, refer to Shock for push dose epinephrine administration.

* Consider administration of one of the following corticosteroids:
— Methylprednisolone: 2 mg/kg IV/IM max dose 125 mg.
— Dexamethasone: 0.6 mg/kg IV/IM/PO, max dose 16 mg.
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Excludes: Traumatic Brain Injury (EPIC-TBI).

Assess and evaluate for treatable causes. Refer to specific guidelines when applicable:
* Shock.

* Dysrhythmia.

* Hypoglycemia.

e Hyperglycemia.

* Toxic ingestion or substance use.

* Hyperthermia.

e Opioid poisoning/Overdose.

e Agitated or Violent Patient/Behavioral Emergency.

e Seizures.

EMT

* Initiate Universal Care.

* Refer to Airway Management as needed.

* Acquire blood glucose level. Treat Hypoglycemia or Hyperglycemia, if indicated.

* Assess for potential stroke using a validated Prehospital Stroke Screening Scales.

* Check temperature. Refer to Sepsis as needed.

* If potential opioid overdose, refer to Opioid poisoning/Overdose.

* If potential non-opioid overdose, refer to Poisoning/Ov